
FINAL 


ENGINEERING EVALUATION/COST ANALYSIS 

(EE/CA) FOR WATER MANAGEMENT AT THE 


ZORTMAN AND LANDUSKY MINES 


PHILLIPS COUNTY, MONTANA 


Prepared for the 


Bureau of Land Management 


by 


SPECTRUM ENGINEERING 


September 2006 




Cover photos, clockwise from upper left: Landusky Mine at full buildout in 1996, Bioreactor 
tanks and pond on the L87 leach pad dike, Landusky Mine at reclamation completion in 2005, 
and Landusky ARD water treatment plant. 



ENGINEERING EVALUATION/COST ANALYSIS FOR WATER MANAGEMENT AT THE 

ZORTMAN AND LANDUSKY MINES, PHILLIPS COUNTY, MONTANA. 


TABLE OF CONTENTS 

EXECUTIVE SUMMARY ................................................................................................ 1
[...]
2,416,000 gallons of water requiring treatment based on the 2005 water capture rates and 
rainfall. 

Reclaimed Zortman Mine - July 2005 

Top-Alder Gulch Waste Rock Dump 

Zortman and Landusky Mines – Final Engineering Evaluation and Cost Analysis 3—9 



Figure 5 – Removal Action to Implement SEIS Reclamation Objective 

Zortman and Landusky Mines – Final Engineering Evaluation and Cost Analysis 3—10 



3.1.7 Zortman Mine Capture Systems and Water Treatment Plant 
Three capture systems were constructed to control mine-impacted seepage at the Zortman 
Mine. These systems capture and return seepage collected down-gradient of mine facilities 
located in Ruby Gulch, Alder Spur, and Carter Gulch. The source of seepage appears to be 
buried springs and seeps, as well as precipitation that percolates through waste rock. Although 
the quality of some seepage is apparently being impacted by passing through construction 
materials used for pad under-drains, buttresses, dikes, and repositories, heavily impacted 
groundwater also comes from two underground mine adits located near the southwest edge of 
the Z85/86 Leach Pad. For most of the year, these two adits only flow a few gallons per minute 
with 100% capture within the Ruby Pond. Before these openings were buried under 
reclamation backfill, HDPE drainpipes were installed in both adits and were run to the Ruby 
Gulch Capture Pond. Because the underground workings associated with the Zortman Mine 
extend deep into the sulfide zone and a considerable amount of broken ore was reportedly left 
in stopes prepared for block caving, the contribution that the historic underground workings 
make to acid rock drainage is significant. 

Each capture system is comprised of a sump or collection area, storage tank and pumping 
system. Collected waters are transported via pipeline to the Zortman WTP where lime 
precipitation is used to improve the quality of the water. Process sludge is piped to a sludge pit 
on the Z89 Leach Pad for de-watering and disposal or to the new sludge pit located on the 
Z85/86 Leach Pad. Treated water from the plant is discharged into Ruby Gulch. 

3.1.7.1 Zortman Mine Water Treatment Plant 
This treatment plant was constructed by ZMI after it recognized an acid rock drainage problem 
associated with seepage below the Z85/86 Dike in Ruby Gulch. The plant was put into 
operation on June 30, 1994. It is currently operated about 72 hours per month to treat 
56,000,000 gallons of water per year (current 5-year average). Treated water is discharged into 
the Ruby Gulch Pond at Outfall 667. Most of the water entering this plant from the capture 
systems is acidic and contains dissolved heavy metals.  Hydrated lime and flocculent are mixed 
with the water to raise the pH of the water and to cause the dissolved metals to precipitate out 
of the water creating a sludge, which is pumped to a sludge disposal pit. During the process, 
ferric sulfate is used to remove arsenic from the discharge water. About 330,000 pounds of 
ferric sulfate (68% liquid) is consumed per year to remove arsenic from the discharge water at 
the plant at a cost of $36,000. The plant consumes about 381 tons of hydrated lime per year. 
Approximately 150,000 gallons of water are treated per ton of lime consumed.  The high lime 
consumption rate is due to the high acidity of the influent. 

Zortman and Landusky Mines – Final Engineering Evaluation and Cost Analysis 3—11 



Table 7 - Zortman Mine Water Treatment Plant Water Quality 

Parameter 
Typical 

Captured Water 
Typical WTP 

Treated Water 
Water Quality 

Standard 
Gallons per year 56,000,000 56,000,000 
pH (s.u.) 3.7 7.0 6.5 – 8.5 
TSS (mg/l) 20 25 20 
Sulfate (mg/l) 3000 2600 N/A 
Cyanide (mg/l) ND ND 0.0052 
Arsenic (mg/l) 0.227 0.0013 0.018 
Copper (mg/l) 6.95 0.011 0.031 
Cadmium (mg/l) 0.218 0.007 0.005 
Iron (mg/l) 40 0.5 1.0 
Lead (mg/l) 0.005 <0.003 0.015 
Manganese (mg/l) 35 3.5 N/A 
Mercury (mg/l) ND ND 0.00005 
Selenium (mg/l) 0.012 0.009 0.005 
Zinc (mg/l) 7.02 0.02 0.388 

3.1.7.2 Sludge Disposal Pits 
Turbidity and precipitates that settle out of the treated water (sludge) are pumped in slurry to 
either of two disposal pits. The older of the sludge pits is located on the Z89 Leach Pad. A new 
pit sludge pit was constructed on the Z85/86 Pad in 2005. The sludge does not test out as a 
hazardous material. Sludge disposal pits are large unlined pits excavated in the spent ore on 
the leach pad. After the slurry is pumped into a pit, the water slowly separates from the solids 
and either evaporates or infiltrates into the leached rock where it is ultimately captured by the 
containment system. Because the sludge is extremely fine grained (slime), dewatering rates 
are extremely slow. In order to avoid constructing additional disposal pits, the sludge deposited 
in the inactive pit is to be removed after it has dried and disposed of in the North Alabama Pit. 
The sludge will continue to be tested periodically. If high concentrations of mobile metals are 
identified, encapsulation or other corrective actions will be implemented. 

3.1.7.3 Lined Ponds 
The Zortman Mine water treatment plant has a 36-mil hypalon lined holding pond with a 
4,786,000-gallon storage capacity. The Ruby Gulch Capture Pond has an 8,900,000 gallon 
storage capacity and is also lined with 36-mil hypalon with a GCL underliner. 

3.1.7.4 Capture Systems 
Ruby Gulch (80 to 100 gpm) Capture System – This facility consists of a pump station with a 
sump pump and two large centrifugal pumps with motors, pipe manifolds, pipes, pressure and 
overflow relief systems, flow measurement devices, and electric controls.  One pump is rated at 
300 Hp that can deliver 2500 gpm. The other is a 200 Hp pump that can deliver 1200 gpm. 
The station is enclosed in a building on a concrete slab at the toe of the Ruby Capture Pond. 
The under-drain that extends under the Ruby Capture Pond and Dike terminates below the 
pump station allowing the sump pump in the building to recover seepage collected below these 
facilities and to pump it into the collection manifold. A 10-inch diameter HDPE drainpipe runs 
from an outlet at the bottom of the pond and connects into the collection manifold. The pump 
station returns all water collected in the capture pond or under-drain back uphill to the Zortman 
Water Treatment Plant. Controls are provided to bypass the pumps and outlet any of the 
collected water directly into Ruby Creek. The 8,900,000 gallon capacity pond has a maximum 
depth of 38 feet and is equipped with an emergency spillway. 
Zortman and Landusky Mines – Final Engineering Evaluation and Cost Analysis 3—12 



Ruby Gulch Tailings Reclamation

Alder Spur (10 to 16 gpm) Capture System – This capture system is located below the Z83 
and Z84 leach pad dikes. It uses a cutoff dike and an interceptor trench that has been lined and 
filled with sized rock to capture and collect mine seepage. The pump control house and a 
separate slab, where two 18-inch sumps, two 8-inch drill casings, and the collection manifold 
are located on fill above the collection sump. The bottom of the sump is about 16 feet below the 
top of the slab. Two submersible pumps are operated inside the 8-inch casings. One 
submersible pump is operated inside one of the 18-inch sumps. The second sump is connected 
to a secondary capture well on the downstream face of the cutoff dike. The pump controls, a 
water level meter, a flow meter, and electrical box are located inside the pump control house. 
The pumps are automatically controlled to turn off and on at set water levels inside the sump. 
Two of the pumps are rated at 15 Hp and can each pump 84 gpm. The other pump is rated at 2 
Hp and can pump 12 gpm. The sump is equipped with an overflow pipe to prevent water from 
rising above the top of the interceptor trench. This system has a capacity of 70,396 gallons. 

Carter Gulch (11-28 gpm) Capture System - This facility is located below the Alder Gulch 
Waste Rock Dump. It uses a cutoff dike and an interceptor trench that has been lined and filled 
with sized rock to capture and collect seepage. The pump control house and a separate slab, 
where one 18-inch, three 8-inch drill casings, and the collection manifold are located on fill 
above the collection sump. The bottom of the sump is about 13 feet below the top of the slab. 
Two small submersible pumps are operated inside the 8-inch casings.  One of these pumps is 
rated at 7.5 Hp and can pump 43 gpm. The other pump is rated at 3 Hp and can pump 17 gpm. 
A 60 Hp submersible pump with a capacity of 273 gpm is inside the 18-inch sump. The other 
casing is a spare. A secondary capture well on the downstream face of the cutoff dike connects 
to the manifold. The pump controls, a water level meter, a flow meter, and electrical box are 
located inside the pump control house. The pumps automatically turn off and on at set water 
levels in the sump. The sump overflow pipe prevents the water level from rising above the top 
of the interceptor trench. This system has a capacity of 50,011 gallons. 

September 1997- Ruby 
Gulch near old mine office 

June 2005- Ruby Gulch 
near old mine office 

Ruby Gulch flowing through 
town of Zortman – June 2001 

Ruby Gulch flowing through 
town of Zortman – June 2005 

Ruby Gulch Tailings Reclamation 

Zortman and Landusky Mines – Final Engineering Evaluation and Cost Analysis 3—13 



 

Table 8 - Summary of Yearly Zortman Mine Capture System 
Quantities 

Captured Quantity (Million Gallons) 
Year 

Precip 
(Inches) Alder Spur Carter Ruby 

1994 3.29 2.66 3.94 13.00 
1995 19.54 5.21 6.69 18.04 
1996 18.63 5.70 7.26 11.22 
1997 23.83 8.37 10.94 89.11 
1998 23.95 7.07 11.25 66.89 
1999 17.26 8.41 10.16 64.91 
2000 16.39 4.85 6.70 41.09 
2001 15.35 5.53 7.81 38.36 
2002 20.44 8.73 10.54 51.06 
2003 14.95 5.38 5.81 34.30 
2004 14.40 7.55 9.57 41.74 
2005 20.05 6.31 11.33 47.47 

1600 gpm
Max. Input4,786,000 10,000 10,000 5,000 176,300 VOLUME 

(Gallons) 

DETENTION TIME 
(minutes) at Design Flow 

of 750 gpm 
DETENTION TIME 

(minutes) at Average Flow 
of 600 gpm 

6,381 

7,977 

(4.4 days) 

(5.5 days) 

13.3 

16.7 

13.3 

16.7 

6.7 

8.3 

235 

294 

Figure 6 - Zortman Mine Water Treatment Plant Schematic 

Zortman Capture Systems & Water Treatment Plant Schematic 

Carter Gulch Alder Spur Ruby Gulch

   Capture Trench - 50,011 gallon capacity
      Capture Trench - 70,396 gallon capacity      Ruby Gulch Capture Pond - 8.9mm gallon capacity
   Capture System - 1-3hp pump @ 17 gpm      Capture System - 1-2hp pump @ 12 gpm      -with 36 Mil Hypon Liner 

   1-7.5hp pump @ 43 gpm      2-15hp pumps @ 84 gpm each      Capture System - 1-300hp pump @ 2500 gpm 
   1-60hp pump @ 273 gpm      Avg. Pumpback  - 13.4 gpm   (Life to Date)      Capture System - 1-200hp pump @ 1200 gpm

   Avg. Pumpback  - 18.2 gpm  (Life to Date)      Avg. Pumpback  - 106.2 gpm  (Life to Date)
   Avg. Pumpback  - 18.2 gpm (2004)      Avg. Pumpback  - 79.4 gpm (2004)

Ruby Gulch - 106 gpm @ 2.5-3.1pH 
Alder Gulch - 13 gpm @4.8-5.0 pH 50 Ton Storage Guppy 

Carter Gulch - 18 gpm @ 3.1-3.7 pH 

Magnafloc 10 
25 Ton Storage Silo Polymer 

pH Set Point Range = 6.5-9.0 pH Probe (1.5 pounds/day) 
Typical pH = 7.25-8.5 

Lime 68% Liquid 
Ferric Sulfate

Ruby Gulch 
Outfall No. 667 
(Effluent pH=7.5) 

WTP Pond

Feed Pump Sludge/Lime Rapid Mix Flocculation Thickener/Clarifier 
WTP Pond 1 - 15 hp Pump Mix Tank Tank Tank 

(Influent pH=3.25) 1 - 40 hp Pump 
Hyplon Liner

Sludge Recycle Sludge Pit on 
Lined Z85/86
Leach Pad* 

Sludge/Lime Rapid Mix Flocculation WTP Pond Mix Tank Tank Tank Thickener/Clarifier 

Zortman and Landusky Mines – Final Engineering Evaluation and Cost Analysis 3—14 

mailto:@4.8-5.0


5375 

5325 

5275 

5225 

5200 

5
0 

DUMP 

ZORTM
AN M

IN
E - 1

.6 
MILE

S 

COUNTY
 R

OAD TO
 

83 DIKE 

00

1991 
LEACH PAD 

 


3.2 LANDUSKY MINE FEATURE CHARACTERIZATION 
This section presents a brief summary of the individual Landusky Mine features.  Between 1978 
and 1996, the Landusky Mine consisted of several large open pits excavated along a ridge 
between the Rock Creek and Big Horn Creek drainages.  The pits are identified from south to 
north as the South Gold Bug, Gold Bug, August-Little Ben, Suprise, and Queen Rose.  The 
Landusky Mine Facility Map shows the layout of the mine features 

Figure 7 - Landusky Mine Facility Map 

CUMBERLAND DAM 

SUPRISE PIT 
BIG HORN RAMP 

FORT BELKNAP

INDIAN RESERVATION QUEEN ROSE PIT


FUEL FARM 

MISSION 
PEAK 

MAINTENANCE 
SHOP/OFFICE 

AUGUST 1987 AUGUST #1 LITTLE BEN WASTE ROCK LEACH PAD PIT DUMP 

GOLD Biological 	 91 
BUG PUMP Treatment PlantMONTANA GULCH	 PIT HOUSE WASTE ROCK DUMP 

91 DIKE 87 DIKE


ARTESIAN WELL

WS 3


UPPER MONTANA GULCH UPPER 91 
SEEPAGE CAPTURE SYSTEM CAPTURE POND 

SOUTH 	 MILL GULCH LOWER 

GOLD 	 WASTE ROCK SULLIVAN POND 
GOLD BUG POND 

1985-1986 BUG PIT DUMP 
LEACH PAD GOLD BUG SULLIVAN GULCH DRAIN PORTAL 
(REMOVED)	 SEEPAGE CAPTURE 

SYSTEM 
84 DIKE 1984 

LEACH PAD SEEPAGE CAPTURE CULVERT 
0 625 1250 

LANDUSKY GATE 

1980-1982 
1983 LEACH PAD 

WATER MILL GULCH SEEPAGE 
TREATMENT CAPTURE SYSTEM LEACH


PLANT PAD

1979


LEACH BARREN 

PAD POND 
83 POND 

WTP POND SLUDGE 
PIT FROG POND 

SEEPAGE CAPTURE 
SYSTEM 

LANDUSKY 
EMERGENCY 
GENERATOR 

625 1250 

 

 

Zortman and Landusky Mines – Final Engineering Evaluation and Cost Analysis 3—15 

0 



Production from the Landusky Mine is shown on the following table. 

Table 9 - Landusky Mine Production History 

YEAR 
ORE GOLD SILVER WASTE TOTAL STRIP RATIO 

Tons x 
1000 

Oz/Ton Oz/Ton Tons x 
1000 

Tons x 
1000 

Waste/Ore 

1979 458 0.038 0.12 11 469 0.02 
1980 616 0.030 0.15 603 1,219 0.98 
1981 1,084 0.025 0.18 1,024 2,108 0.94 
1982 1,994 0.031 0.30 1,740 3,734 0.87 
1983 2,021 0.033 0.25 1,452 3,473 0.72 
1984 3,301 0.022 0.11 1,658 1,959 0.50 
1985 NA NA NA NA NA NA 
1986 4,865 0.021 0.19 4910 9,775 1.01 
1987 9,663 0.019 0.07 5,805 15,468 0.60 
1988 10,376 0.019 0.09 4,567 14,946 0.44 
1989 6,369 0.019 0.08 2,559 8,928 0.40 
1990 12,895 0.016 0.31 4,558 17,453 0.35 
1991 14,236 0.018 0.35 6,045 20,281 0.42 
1992 12,974 0.015 0.08 5,853 18,827 0.45 
1993 12,510 0.018 0.12 8,324 20,834 0.67 
1994 14,843 0.017 0.13 10,965 25,808 0.71 
1995 10,020 NA NA 7,701 17,721 0.76 
1996 139 0.015 NA 208 347 1.50 

108,890 61,495 170,388 

A discussion of each of the Landusky Mine features follows. Under each waste rock or ore 
facility heading is a discussion, if known, of the amount of sulfide material that might have been 
placed in that mine feature. The higher the percentage of sulfide minerals present the greater 
the potential for acid production and the development of ARD. 

3.2.1 Open Pits 
Efforts to backfill and reclaim portions of the mine pits began during mining with the placement 
of waste rock in the Gold Bug and Queen Rose pits. During mine reclamation from 1999 
through 2005, materials from leach pads and waste dumps have been used to partially backfill 
and re-contour the pit complexes. Although backfilling has raised the pit floor throughout the pit 
complex and backfill measures have been used to cover the vast majority of the pit wall where 
sulfides were exposed, steep pit walls that are as much as 300 feet high remain around a 
portion of the pit complex. As of 2005, the preferred Alternative L4 reclamation plan from the 
BLM’s 2002 ROD had been completed. 

Queen Rose Pit – The Queen Rose Pit is located in the northeastern section of the pit complex 
on the south slope of the Swift Gulch drainage basin. The pit floor in the Queen Rose pit area 
was backfilled and contoured in 2001. Then a wedge of limestone was placed along the bottom 
of the pit wall. Following grading, which was sloped to establish drainage toward the August-
Little Ben pit area, a reclamation cover consisting of 6 inches of compacted clay, a GCL liner, 
18-24 inches of non-acid generating material, and two feet of soil was installed over the backfill 
to limit storm-water infiltration. This area was seeded in 2003. 